Technical document series - 1

FOR OFFICIAL USE ONLY

SEPTAGE TREATMENT FOR CUTTACK CITY

Prepared under AMRUT Mission Guidelines and SAAP — 2015-16,
for Cuttack City in Cuttack District of Odisha State.




1-

CONTENT

Part — I, Design Report

1.

2.

9.

Introduction

Project Requirement

Project area and demand projection

Design period

Determination of plant capacity

Selection of process and review of technology options
Facility design of treatment components

Component dimensioning

Structural Design of major components

Part — I, Cost Estimates

1.

Economic aspects of the project

2. Cost of main components

3. S/R on major items

Part — lll, Operation and Maintenance
1.  O&M Requirement
[...]
growth pattern of the population, development of the on-site sanitation system within the municipal
boundaries, growth of commercial and other institutions, who can contribute to the net demand shall
have to be worked out before the end of the service period. In other words, full capacity utilisation of
the first plant setup is to be achieved and thereafter capacity augmentation can be made with
appropriate modification of the facilities. Hence, in this analysis a demand period of 10 years and a
service period of 20 years at full capacity after 10 years has been considered.

The projected population for the year 2017 using the above relation comes to 7,73,182 and population
at the end of the period 2027 comes to 8,75,228. Population to be considered in 2017, therefore, will
be 773182 x 0.2 = 1,54,636

DETERMINATION OF PLANT CAPACITY:

Plant capacity is dependent upon the volume of sludge that is likely to be produced during the design
period. The initial plant loading shall be based on the population contribution at the beginning i.e.
during the year 2017 and shall increase @ 1.326% annually. However, considering the growth of
commercial establishment and other activities including institutional growth, increase of demand @
1.33% per annum may be considered.



-5-

The design flow can be determined in two different considerations. One is based on the on-site system
that is actually existing and likely to be constructed through enforcement of pollution control law / rule
with regard to discharge of sewage / wastewater to open environment by the households. The other
one is based on the contribution directly by the population. In any case the demand or generation of
sludge shall remain highly fluctuating throughout the service period of the facility. Similarly, collection
of the entire faecal sludge or septage that is generated may not be possible due to difficulty in
approach, unwillingness of the housekeeper or badly designed on-site system. Therefore, a
reasonably accurate quantification of the sludge production may not be possible under the present
scenario of urbanisation in Cuttack. Based on observation in various projects undertaken worldwide
certain logic has been developed as discussed in the literature review part of this DPR and this shall
be applied in this case to determine, with a fair degree of accuracy, the volume of septage that is likely
to be handled during the service period of the plant i.e. reaching the full capacity within 10 years and
operating with the full capacity with an allowable over capacity for the rest 10 years of its effective
service life.

Though the ultimate aim is to deliver all septage or faecal sludge that is produced, it is unrealistic to
assume that all so produced shall be collected and transported initially to the SeTP for treatment.
Hence a reasonable quantity is required to be derived. Under anaerobic digestion which the septage
undergoes inside a septic tank decomposes and stabilisation further and gets compacted under its
own weight. Various observations have reported sludge production @ 30 | / capita / annum (Garg),
140 | / capita / annum (Metcalf & Eddy). Also as reported by Sasse, the sludge production can be in
a range of 360 to 500 litres per capita per annum. Considering reduction in volume due to primary
treatment through anaerobic digestion in septic tanks and also due to combination of comparatively
fresh sludge from public toilets, a value of 150 litres per capita per annum may be reasonably accurate.

Sludge quantification:

1. Estimated per capita annual sludge generation as septage: 150 I / per capita / year

2. Percentage of septic tanks that are de-sludgable: 60 to 80%
3. Estimated annual septage generated: 0.6 x (154636) x 0.15= 13917 m?
4. Total considering 10% from commercial and institutional supply:15309 m?
5. Considering 6 days a week, for 280 working days, daily volume: 54.67 m?

6. Considering a growth rate of 1.33% per annum, the sludge volume to be handled per day shall be:

Year O

Year 1

Year 2

Year 3

Year 4

Year 5

Year 6

Year 7

Year 8

Year 9

54.7 m?

55.4 m?

56.2 m?

56.9 m?

57.7m3

58.4 m?

59.2 m?

60.0 m®

60.8 m®

61.6 m®

We shall consider a daily design load of 60 m?




Treatment combination:

The location where the plant is proposed to be set up is already having a sewage treatment system
through WSP having a capacity of 33 mld. Therefore, the waste stream i.e. the supernatant from the
solids separation process can be fed to the pond system directly for treatment. Hence no separate
treatment component for sludge supernatant shall be provided. Hence, the treatment components
shall be;

Inlet channel + Bar screen + Settling-Thickening Tank + Unplanted Drying Bed

Inlet Channel:

Fig 2: A typical manual screen channel in the septage plant. (Source: Linda Strande)

A typical configuration of inlet channel is shown above. Since the faecal sludge / septage shall be
discharged from a cesspool emptier truck, a receiving pit with an inlet channel is required for offloading
the septage to the settler cum equalizer tank for further treatment. The channel should have adequate
hydraulic properties to carry the slurry / liquid sludge without deposition in the channel and the bar
screen should be able to separate the floating solids from the sludge. The channels should be built in
duplicate (two channels) for alternate cleaning and loading operations.

FACILITY DESIGN OF INLET CHANNEL (Hydraulic Capacity):

The inlet channel shall precede by one 1m x 1m size RCC header pit. The total depth of the channel
shall be kept 1 m and length 3 m. A slope of 1% may be provided towards the bar screen inlet of the
settling cum thickening tank. The length of channel may vary depending upon the loading point and
the settling tank location.

Emptying time of one truck of 3000 litres capacity = 10 minutes

Discharge = 5 Ips = 0.005 m®/s

A channel width of 300 mm is considered = b

Adopt Manning’s ‘n’ = 0.014 (concrete with surface punning)

Using Manning’s equation, the section factor AR%® = n x Q / VS = 0.014 x 0.005 / \(0.01) = 0.007

Considering a rectangular section: hydraulic radius = (by / b + 2y)



AR23 = (by)% / (b+2y)?® = 0.007

= (0.3y)%® /(0.3 + 2y)¥® = 0.007, solving the equation for y,

= y=0.15m or 150 mm = depth of flow (OK)

A, = wetted area = 0.045 m?, wetted perimeter, P, = 0.6 m

V = velocity of flow in discharge channel = (1/0.014) x (0.045/0.6)*%7 x (0.01)%°
= 1.26 m/sec > 0.8 m/sec (OK)

Bar Screen:

A course bar screen made of stainless steel of 316 grade with 20 mm spacing shall be provided at an
angle of 135° to the direction of flow or 45° to the vertical. The screen shall be placed in chamber of
1.0 m x 1.0 m wide facing the sludge channel.

Settling and thickening Tank:

Design and Operational principles of settling and thickening tanks:

Settling-thickening tanks are used to achieve separation of the liquid and solid fractions of faecal
sludge / septage. They were first developed for primary wastewater treatment, and for clarification
following secondary wastewater treatment, and it is the same mechanism for solids-liquid separation
as that employed in septic tanks. Settling-thickening tanks for FS / septage treatment are rectangular
tanks, where FS is discharged into an inlet at the top of one side and the supernatant exits through
an outlet situated at the opposite side, while settled solids are retained at the bottom of the tank, and
scum floats on the surface (Figure 3). During the retention time, the heavier particles settle out and
thicken at the bottom of the tank as a result of gravitational forces. Lighter particles, such as fats, oils
and grease, float to the top of the tank. As solids are collected at the bottom of the tank, the liquid
supernatant is discharged through the outlet. Quiescent hydraulic flows are required, as the designed
rates of settling, thickening and flotation will not occur with turbulent flows. Baffles can be used to help
avoid turbulence at the inflow, and to separate the scum and thickened sludge layers from the
supernatant.

Following settling-thickening, the liquid and solid fractions of FS or septage require further treatment
depending on their final fate, as the liquid and solids streams are still high in pathogens, and the
sludge has not yet been stabilised or fully dewatered. Settling-thickening tanks can be used in any
climate, but are especially beneficial when treating FS or septage with a relatively low solids
concentration, and/or in temperate or rainy climates. This is an important consideration in urban
locations where space is limited, as it can reduce the required area of subsequent treatment steps.
For instance, achieving solids-liquid separation in settling-thickening tanks prior to dewatering with
drying beds reduces the required treatment area (footprint) for drying beds.



-8-

When using settling-thickening tanks there should be at least two parallel streams to allow for an entire
operational cycle of loading, maintenance and sludge removal. For increased sludge compaction and
ease of operations and maintenance, tanks should not be loaded during compaction, if the sludge is
left to thicken at the bottom of the tank, or during the desludging period, when the supernatant is
drained and the scum and thickened sludge are removed. Tanks are usually operated with loading
periods ranging from one week to one month, depending on the tank volume. When operated in
parallel, each tank is only loaded 50% of the time.

In most existing implementations in low-income countries, the sludge removal is done with backhoes
|/ excavator, pumps if the sludge is not too thick to pump, or strong vacuum trucks. On the other hand,
in wastewater treatment plants clarifiers typically include mechanical devices to remove the settled
sludge from the tank.

FS inlet (after screening) Supernatant outlet

.

Supernatant layer

Thickened sludge extraction (pump)

Figure 3: Schematic of the zones in a settling-thickening tank. (source: Magalie Bassan et al.)

The system subsumes three processes i.e. settling, thickening and floatation. Though anaerobic
digestion also takes place but the same is not included as a treatment goal since it can hinder solid-
liquid separation due to gas bubbles produced under anaerobic digestion process.

Settling mechanism:

In settling-thickening tanks the suspended solid (SS) particles that are heavier than water settle out in
the bottom of the tank through gravitational sedimentation. The types of settling that occur are:

« discrete, where particles settle independently of each other;
« flocculent, where accelerated settling due to aggregation occurs; and
* hindered, where settling is reduced due to the high concentration of particles (Ramalho, 1977).

Discrete and flocculent settling happen rapidly in the tank. Hindered settling occurs above the layer of
sludge that accumulates at the bottom of the tank, where the suspended solids concentration is



-O-

higher. These combined processes result in a reduction of the solids concentration in the supernatant,
and an accumulation of solids at the bottom of the tank.

Particles with a greater density settle faster than particles with lower densities. Based on the
fundamentals of settling the distribution of types and shapes of particles in FS (and their respective
settling velocities) could theoretically be used to design settling-thickening tanks. Although this theory
is important in understanding the design of settling-thickening tanks, the reality is that when designing
a settling tank, empirical values are determined and used for the design based on the characteristics
of the FS in specific conditions.

The theoretical settling velocity of a particle is given by Equation 20. It is defined by the velocity
attained by a particle settling in the tank as the gravitational strength overcomes the buoyancy and
drag force that retain the particle in the top layer of the tank.

Equation 1: Vc=[(4/3).g(ps-p) d/Cd p]*?
Where:

V. = final settling velocity of the particle (m/h)
g = gravitational acceleration (m/s?)

ps = particle density (g/L)

p = fluid density (g/L)

d = particle diameter (m)

Cq = drag coefficient

The critical settling velocity, V., is selected based on the amount of solids that are to be removed.
Theoretically, if the flow is laminar (i.e. not turbulent) and there is no shortcutting of the hydraulic flow
in the tank, all the particles with a velocity greater than V. will be removed. This allows the tank to be
designed based on the percentage of desired particle removal in the settled sludge. As the flow in the
tank is lengthwise, the length has to be designed to be long enough to ensure that particles with V.
have adequate time to settle out below the level of the outlet. Particles with V<V, will not have time
to settle out, and will remain suspended in the effluent (as shown in Figure 4). Selection of V. for actual
design purposes is discussed in paras to follow.

F5inlet Supernatant outlet

—V

Figure 4: Schematic of the final settling velocity (Vc) needed for a particle to settle in a tank of length L.
(source: Magalie Bassan et al.)



-10-

Thickening

Particles that accumulate at the bottom of the tank are further compressed through the process of
thickening. The settled particles are compressed due to the weight of other particles pressing down
on them, and water is squeezed out, effectively increasing the concentration of the total solids. This
happens as a result of gravity, when the concentration of SS is high and inter-particle strengths hinder
the individual movement of particles. Allowing room in the tank for sludge storage as it settles and
accumulates is an important consideration in the design of tanks, because as sludge accumulates, it
effectively reduces the depth of the tank available for settling. This is also important in designing the
ongoing operations and maintenance, and schedule for sludge removal.

Flotation

The process has already been described in brevity at page 8 under fundamental mechanism. It is
repeated here to maintain the flow of description. As stated earlier, similar to the settling and thickening
mechanisms, the influence of gravitational strength due to density differences explains flotation.
Buoyancy is the upward force from the density of the fluid. For particles that float, the buoyancy is
greater than the gravitational force on the particle. Hydrophobic particles such as fats, oils and
greases, and particles with a lower density than water are raised to the top surface of the tank by
flotation. Some particles are also raised to the surface by gas bubbles resulting from anaerobic
digestion. This layer that accumulates at the top of the tank is referred to as the scum layer.

Anaerobic digestion

Anaerobic digestion also occurs in settling-thickening tanks, mainly in the thickened layer. The level
of digestion depends on the degree of the initial stabilisation of FS / septage, the temperature, and on
the retention time inside the tank. This process degrades a part of the organic matter and generates
gasses. Operational experience has shown that fresh FS that is not stabilised (e.g. from public toilets
that are emptied frequently) does not settle well. This is because anaerobic digestion of fresh FS
contributes to an increased up-flow from gas bubbles, and FS that is not stabilised also contains more
bound water. Thus, stabilised FS, especially the septage i.e. sludge from septic tanks and/or FS that
is @ mixture of stabilised and fresh sludge are more appropriate for treatment in settling-thickening
tanks (Heinss et al., 1998; Vonwiller, 2007).

Solids-liquid zones

The interactions of these fundamental mechanisms result in the separation of the FS into four layers,
as illustrated in Figure 6.1 (Heinss et al., 1998; Metcalf and Eddy, 2003):



-11-

* A layer of thickened sludge at the bottom. The solid concentration is higher at the bottom than at the